
POCKEY 3IN1 GAME TABLE

(800) 225-7593 X113

64-1046
Pockey 3 in 1 Game Table

64-1046

UPC Code 7-19265-51372-8



1

64-1046

13

Pockey 3 in 1 Game Table



2

64-1046

3

Pockey 3 in 1 Game Table

1-800-225-7593 X113



3

64-1046

Please see page 13.

6

Allen wrench (#32) - included with table

Pockey 3 in 1 Game Table

14



4

64-1046

Air Hockey   Pool   Table   Tennis

Pockey 3 in 1 Game Table



Hex Head Bolt 1/4”*3” Lg.

5

     Table Top
Order No. 2-200

    End Rail
Order No. 2-8

Order No. 1-17

  Puck Catcher
Order No. 2-202

     Pedestal
Order No. 2-201

    Side Rail
Order No. 2-6

Item 64-1046
Pockey 3 in 1 Game Table

Hex Head Bolt 1/4”*2” Lg.

6

3 Are Preassembled
      3/4” Washer
    Order No. 2-16

2 Are Preassembled
      3/4” Hex Nut
    Order No. 2-17

4

2-31
16



6

   Cues Rack
Order No. 2-204

   Puck Holder
Order No. 2-205

Item 64-1046
Pockey 3 in 1 Game Table

Table Tennis Ball

2

2

2

18
W/P4*1-1/4” Screw

4

2-207

(PRE-Assembled)

(PRE-Assembled)

Corner

30

333231

34 35 36

Table Tennis Top
1

2
Table Tennis Bat

1
Table Tennis Net With Posts

2-52

8-4 8-5

8-10

2-206

      Allen Key
Order No. 2-116

1Allen Key Bolt 3/16”*1” Lg.
      Order No. 2-203

4Slide Scorer2
2-208

F4*1” Screw
2-209



Assembly

Step 1.

•
•

Step 2.

Remove all components from the carton NOTE: Parts are packed inside the table top
(#1). Remove the pool table surface, inside the table top you will find all the
parts needed to assemble your table .When all the parts are out of the table top,
replace the pool table surface. Reattach the pool table surface by repcaing the screws(#33).

Assemble the pedestal .

Attach the table locks.

Carefully remove two (#2) pedestals and four levelers (#22) from the package.
Insert levelers into pre-drilled holes in the bottom of each leg of the pedestal and secure part way.

• Attach two locks (#5) to the outside of each pedestal using bolt (#29) .

#1

#33

#2

#22

#22

#5
#29

7

Item 64-1046
Pockey 3 in 1 Game Table



8

Item 64-1046
Pockey 3 in 1 Game Table

#11
#12

#11
#12

#11
#12

#11
#12

#12

#12

4.  Tighten all bolts using wrench (#24).

12

12

1211



9

Item 64-1046
Pockey 3 in 1 Game Table

#14

#14

#14
#15

14
14

15

#15

Table Locks

The end of the table top with the power cord has the three 3/4” washers (#14) and
two 3/4” hex nuts (#15) pre assembled on the power cord.

Place another washer #14 and thread a nut #15 onto the support axle.



10

Step 6. Attach the puck catchers and accessory Holder.
•  Align the puck catcher (#6) with the predrilled holes on each end of the playing table. Secure to 

pedestal with round head screws (#13). Run the power cord through the puck catcher.
•  Align the accessory holder (#26) with the pedrilled holes on each end of the playing table. 
  Secure to pedestal with screws (#13).

Step 7. Adjust levelers.
•  With the help of another person, turn each leg leveler until the table rests level to the floor. 
•  Check with a carpenters level placed cross-wise and length-wise on the table top.
•  Readjust levelers as necessary.

The assembly is complete.

Item 64-1046
Pockey 3 in 1 Game Table

#28

#27

•

Step 8. Assemble goalies.
•  Remove backing from felt pads (#9) and place on bottom of goalies (#7).

#13

#32 #32 #32 #32#31 #31

#13

#26

#25

#9 #9

#7

#6

Attach both Slide Scorers (#31) to the edges of the Hockey Cabinet using four Screws (#32).  



Plug in to test.

Clean the surface by spraying a ray (do not spray directly onto the surface) with a furniture polish 
(like pledge) and buffing the surface of the table and also buffing the puck. This will provide a bit
more “float” which. may alleviate getting hung up in the “dead” areas.

11

#1

Item 64-1046
Pockey 3 in 1 Game Table



64-1046

12

3



64-1046

13

3

14



14

64-1046 Game Table



15



16

Parts Re-Order Form
Traditional Pockey® Table, Models 64-1046

Part # Description Unit Price
US$ Qty. Total

Amount
Unit Price

US$ Qty. Total
AmountPart # Description

Subtotal
S/H
Tax*

Total

GLD Products
S84 W19093 Enterprise Drive

Muskego, WI 53150  USA

800-225-7593 • FAX 800-841-6944
Email: gld@gldmfg.com

Website: www.gldproducts.com

Mail To:

2-200 Table Top 300.00ea.

2-21 Billiard Balls 30.00ea.

2-22 Brush 8.00ea.
2-23 Cue Stick 12.00ea.
2-24 Chalk  2.00ea.
2-25 Open End Wrench   1.00ea.
2-26 Leg Leveler 10.00ea.
2-27 Triangle   6.00ea.
1-17 Box Wrench   1.00ea.
2-204 Cue Rack   5.00ea.
2-205 Puck Holder

Table Tennis Top
Table Tennis Bat

Table Tennis Ball
Table Tennis Net with posts

  10.00ea.
2-31 1/2” Phillips Head Screw      .20ea.
2-52      120.00ea.
8-5      6.00ea.
8-10      19.00ea.
8-4      1.00ea.

     .20ea.2-206 W/P4*1-1/4” Screw
2-207

2-116

Corner

Allen Key

 10.00ea.

   1.00ea.

2-201 Pedestal   50.00ea.
2-6 Side Rail  25.00ea.
2-8 End Rail 25.00ea.
2-9 Table Lock 10.00ea.

10.00ea.2-202 Puck Catcher
2-203 Allen Key Bolt 3/16”*1”Lg .25ea.

.25ea.2-12 1/4” Barrel Nut
2-13 Hex Head Bolt 1/4”*2” Lg   2.00ea.

  2.00ea.2-14 Hex Head Bolt 1/4”*3” Lg

  .25ea.2-15 1/4” Washer
2-16 3/4” Washer
2-17 3/4” Hex Nut

Goalie

    .20ea.
    .20ea.

    6.00ea.2-18
  1.00ea.2-19 Felt Pad

  1.50ea.2-20 Puck

    Shipping will be added automatically. 
    If you are paying by check or money order,please call for
shipping charges.
    5.1%(Waukesha,WI) sales tax will apply (subject to change).



64-1046
3








